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1. CERTIFICATION INFORMATION

Applicant:

Manufacturer:
Equipment authorization:
FCC ID:

Product:

Model/Type reference:
Trade Mark:

Serial Number:

Report Number:

Sample Received Date:
Sample tested Date:

Zhongshan Sunpet Plastics & Electronics Mfy. Ltd.

109 Zhongshan Port Avenue, Zhongshan Torch Development
Zone, Zhongshan City, Guangdong Province, China, 528437
N/A

Certification

YPR738W

WIFI Digital Microscope

738W

INFINOPTIX

N/A

EESZG06110003

June 11, 2014

June 11, 2014 to June 30, 2014

The above equipment was tested by Centre Testing International (Shenzhen) Corporation

for compliance with the requirements set forth in the FCC Rules and Regulations Part 15,
Subpart C and the measurement procedure according to ANSI C63.4:2009.

2. TEST SUMMARY

No. Test Item Rule Result
1 6dB Bandwidth 15.247(a)(2) PASS
2 Peak Output Power 15.247(b)(3) PASS
3 Power Spectral Density 15.247(e) PASS
4 Bandedge Emission 15.247(d) PASS
5 Spurious RF Conducted Emission 15.247(d) PASS
6 Radiated Emission 15.247(d) PASS
7 Conducted Emission 15.207 PASS
8 Antenna requirements 15.203 (SeZAl\lscies)

Notes: The product uses a Internal integral antenna which in accordance with Section 15.203 is
considered sufficient to comply with the provisions of this section.
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3. MEASUREMENT UNCERTAINTY

Where relevant, the following test uncertainty levels have been estimated for tests
performed on the product as specified in CISPR 16-4-2. This uncertainty represents an
expanded uncertainty expressed at approximately the 95% confidence level using a
coverage factor of k=2.

Test item Value (dB)
Conducted disturbance 3.0
Radiated disturbance 4.9

4. PRODUCT INFORMATION

Items Description

Rating 5V=,15A, Class lll, IPX0

IEEE 802.11b: 1Mbps, 2Mbps, 5.5Mbps, 11Mbps
IEEE 802.11g: 6Mbps, 9Mbps, 12Mbps, 18Mbps, 24Mbps, 36Mbps, 48Mbps,

Transmit Data 54Mbps

L IEEE 802.11n HT20: MCS0, MCS1, MCS2, MCS3, MCS4, MCS5, MCS6, MCS7
IEEE 802.11n HT40: MCS0, MCS1, MCS2, MCS3, MCS4, MCS5, MCS6, MCS7

— IEEE 802.11b: DSSS (CCK, QPSK, BPSK)

Mﬁpdulaﬁon IEEE 802.11g: OFDM (64QAM, 16QAM, QPSK, BPSK)

IEEE 802.11n HT20/40: OFDM (64QAM, 16QAM, QPSK, BPSK)

Antenna Type Integral antenna

Connector fixed on board

Gain 0dBi

Technical Specification of WiFi module (802.11b/g/n)
Description

IEEE 802.11b IEEE 802.11g IEEE 802.11n

2412-2462MHz for 802.11bgnHT20;
2422-2452MHz for 802.11n HT40

Item

Operating Frequency band

Channel Number 11 11 11 7
Channel Bandwidth (MHz) 20 20 20 40
Technical Specification of Carrier Frequenc
Frequency Band (ST Frequency AT Frequency (ST Frequency
No. No. No.
1 2412 MHz 6 2437 MHz 11 2462 MHz
(802.11b/g/n 3 2422 MHz 8 2447 MHz - -
aliaty 4 2427 MHz 9 2452 MHz - -
5 2432 MHz 10 2457 MHz - -
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Frequency Band T Frequency Gl Frequency T Frequency
No. No. No.
1 2422 MHz 4 2437 MHz 7 2452 MHz
2422-2452MHz
(802.11n HT40) 2 2427 MHz 5 2442 MHz - -
3 2432 MHz 6 2447 MHz - -

5. SYSTEM TEST CONFIGURATION

For emissions testing, the equipment under test (EUT) setup to transmit continuously to
simplify the measurement methodology. Care was taken to ensure proper power supply
voltages during testing. During testing, all cables were manipulated to produce worst case
emissions. It was powered by 3.7DC from battery. Only the worst case data were recorded
in this test report.

The signal is maximized through rotation and placement in the three orthogonal axes. The
antenna height and polarization are varied during the search for maximum signal level.
The antenna height is varied from 1 to 4 meters. Radiated emissions are taken at three
meters unless the signal level is too low for measurement at that distance. If necessary, a
pre-amplifier is used and/or the test is conducted at a closer distance.

All readings are extrapolated back to the equivalent three meter reading using inverse
scaling with distance. Analyzer resolution is 100 kHz or greater for frequencies below
1000 MHz. The resolution is 1 MHz or greater for frequencies above 1000 MHz. The
spurious emissions more than 20 dB below the permissible value are not reported.

Radiated emission measurement were performed the lowest radio frequency signal
generated in the device which is greater than 9 kHz to the tenth harmonic of the highest
fundamental frequency or to 40 GHz, whichever is lower.

6. TEST EQUIPMENT LIST

Equipment Manufacturer Model Number Serial Number Due Date
Acci“é'sgpyag"qu;rient ETS-LINDGREN FACT-3 3510 07/12/2016
Spectrum Analyzer Agilent E4443A MY45300910 01/15/2015
Spectrum Analyzer R&S FSP40 100416 07/06/2014
Receiver R&S ESCI 100435 07/19/2014
TRILOS Broadband | schwarzbeck VULB 9163 618 06/25/2015
Multi device Controller ETS-LINGREN 2090 00057230 N/A
Horn Antenna ETS-LINGREN 3117 00057407 07/07/2015
Microwave Preamplifier Agilent 8449B 3008A02425 03/19/2015
Receiver R&S ESCI 100009 07/19/2014
LISN R&S ENV216 100098 07/19/2014
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7. SUPPORT EQUIPMENT LIST

No. D'I?;;Ze Brand Model Series No. Data Cable Remark
Notebook DELL Vostro 3400 GYQTVP1 N/A FCC DOC
Mouse L.Selectron MO004 02284699 Un-shielded 1.2M FCC DOC

Printer HP 1020 CNCK766629 Un-shielded 1.2M FCC DOC
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8. 6DB BANDWIDTH MEASUREMENT

8.1.LIMITS

Systems using digital modulation techniques may operate in the 902-928 MHz,
2400-2483.5 MHz, and 5725-5850 MHz bands. The minimum 6 dB bandwidth shall be at
least 500 kHz.

8.2.BLOCK DIAGRAM OF TEST SETUP

Spectrum Analayzer EUT

8.3.TEST PROCEDURE

1. The transmitter output (antenna port) was connected to the spectrum analyzer.

2. Set spectrum analyzer's RBW and VBW to applicable value with Peak in Max Hold.

3. A PEAK output reading was taken, a DISPLAY line was drawn 6 dB lower than PEAK level.

4. The 6dB bandwidth was determined from where the channel output spectrum intersected
the display line.

8.4.TEST RESULT

The test data of worst case are below:
802.11b, 1Mbps

Frequency (MHz) Measured Value (MHz) Result
2412 12.18 PASS
2437 11.28 PASS
2462 11.70 PASS

802.11g, 6Mbps

Frequency (MHz) Measured Value (MHz) Result
2412 16.44 PASS
2437 16.56 PASS

2462 16.44 PASS
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802.11n HT20, MSCO
Frequency (MHz) Measured Value (MHz) Result
2412 17.40 PASS
2437 17.52 PASS
2462 17.52 PASS
802.11n HT40, MCSO
Frequency (MHz) Measured Value (MHz) Result
2422 35.80 PASS
2437 36.00 PASS
2452 36.00 PASS

»

Please see the following plots (worst case):
802.11b, 1Mbps
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802.11q, 6Mbp§:

FREW 100 kHz Marker 1 [T1 ]
FYBW 300 kHz —-13 .34 dBm
Ref 10 dBm *AtE 20 dB SWT 5 m= 2.41z2360000 GHz

10 ndE [T[L] &l 00 dE
EW 1&| 440000p00 MHz

., S O [+ |

—-12]1 93 4B
=R "
Z|. 402780000 CGHz

-1 T TEWE TTT ndE]
MWVW'\WM 19| 53 dBm
TZ
vo Z| azozzopoo cHz
|- 20 }

- 50 v

|- 50
-0
-0
-4a0
Center Z.41Z GHz 3 MH=z/ Span 30 MH=z
@ *REW 100 kHz Marker 1 [TL ]
“YBW 300 kHz -16.14 dEm
Ref 10 dEm *Art 20 dB ST 5 ms z.437360000 GHz
10 ndE [TfL] 5l 00 dE
EW 16| 560000000 MHz
R SN IO =]
-z1| 56 dEm
oo z| 4azs7z0p00 GH
|- =
=3 | .,

Temp [TT mdpE]

\\% -zol 99 dEm

- Mz.qqszsumu GHz
| _z0 }7 (

-60

-0

- a0

-3a0

Center £.437 CGHz 3 HMHz/ Span 30 HMH=z

Middle channel



CTI

Report No. : EESZG06110003 Page 12 of 65
@ “REW 100 JkHz Marlksr 1 [T1 ]
“YBW 300 kHz -13.77 dEm
Eef 10 dBm “att 20 dB SUT 5 ms z.462600000 GHz
10 ndB [T cloo aE
EW 16| 240000p00 MHZ
Lo Tasmp 1l rT1 mabs [ = |

—-13| E0 dEm
zl-45z7s0bo0 GH=

,WWJ Al

- 50

-0

- &0

-an

Center Z.46Z GHz 3 HMH=z/ Span 30 HMH=z

High channel

802.11n HT20, MCSO:

*REW 100 kHz Marker 1 [T1 ]

*YEW 300 kH=z —16.Z0 dBm
Ref 13 dEBEm Attt zZ0 dE SWT £ m= Z.4119540000 GHz
1o ndE [TH] &1 00 dB
B 17 4a00000p0d MH=z

., S ISR [ |

—22| Z2 dEBEm
2. 402E540p00 GHz
Temp [TI ndp]

WWM R
M W.Zqzosqomu GHz

- 10

- 1t
zo A

e q
MW WWW -

|- 60

-0

|- &0

-an

Center Z.41Z GHz 3 HMHz/ Span 30 MH=

Low channel



CTI

Report No. : EESZG06110003 Page 13 of 65
@ *REW 100 kHz Marker 1 [T1 ]
“UBW 200 kHz -15.8% dEBm
Ref 10 dBm *Att 20 dB EUT & m= z.43 6640000 GHz
10 ndE [TRI sloo aE
BEW 17| 5z0000bO0 MH=
Lo Tamp 1l [T1 ndab] =
-z1l 37 dBEm
1 FE]

z|.4zg4z0p00 GHz
T=mp TTT wef]

1
MWWM -z1| 08 dBm
(234 5240p00 GH=z

=5 |,

T,

- 20

N (N

|- 50

|- 50

|- 70
-&0
-an
Center Z.437 GHz 3 HMH=z/ Span 30 MHz
@ *REW 100 kHz Marlker 1 [T1 ]
*YBW 300 kHz -1z _E3 dEBm
Ref 10 dEm TAtt Z0 dBE SWT & m=z z.451820000 GHz
10 ndE [T[L] sloo am
ET 17| 5z00000O0 MHz
o Tamp1 [Tl ndEl n
-17| 44 dEBEm
b z|. 4s531z0po0 GH
n z
=5 | ., )

o]

[ a70640po0 cHz

b,

MM Temp [TT ndf]
. M MW -18| 73 dEm

- 20

b

| - a0 I

e
==

=

E

=

=
u
=]
m

|- 50

- 70

- &0

-ad

Center Z.46F GHz 3 MHz/ Span 30 MH=

High channel



CTI

Report No. : EESZG06110003 Page 14 of 65
802.11n HT40, MCSO:
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9. POWER SPECTRAL DENSITY

9.1.LIMITS

For digitally modulated systems, the power spectral density conducted from the intentional
radiator to the antenna shall not be greater than 8 dBm in any 3 kHz band during any time
interval of continuous transmission.

9.2.BLOCK DIAGRAM OF TEST SETUP

Spectrum Analayzer EUT

9.3.TEST PROCEDURE
1. The transmitter output (antenna port) was connected to the spectrum analyzer.

2. Set spectrum analyzer's RBW and VBW to applicable and set span wide enough to capture
the whole plot, record the frequency of the max emission in the plot.

3. Set the frequency as center frequency, and set RBW = 3 kHz, VBW >RBW, sweep=
(SPAN/3 kHz) with Peak detector in Max Hold mode.

4. Read the output peak data from the spectrum analyzer directly.

9.4. TEST RESULT

The test data of worst case are below:
802.11b, 1Mbps

Frequency (MHz) Measured Value (dBm) Result
2412 -25.45 PASS
2437 -24.27 PASS
2462 -22.62 PASS

802.11g, 6Mbps

Frequency (MHz) Measured Value (MHz) Result
2412 -27.07 PASS
2437 -26.05 PASS
2462 -27.13 PASS
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802.11n HT20, MSCO

Page 17 of 65

Frequency (MHz) Measured Value (MHz) Result
2412 -28.54 PASS
2437 -26.86 PASS
2462 -25.64 PASS
802.11n HT40, MCSO
Frequency (MHz) Measured Value (MHz) Result
2422 -41.02 PASS
2437 -39.66 PASS
2452 -42.61 PASS
Please see the following plots (worst case):
802.11b, 1Mbps:
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802.11n HT40, MCSO:
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@ “REW 3 kHz Marker 1 [T1 1]
“YEW 10 kH= —4Z .61 dBm
Def 12 dBEm *Att 20 dE SWT 4.5 = £.437040000 CGH=
|
1 PE
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|- 10
|- z0
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3DE
|40 B
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Center Z.45Z GHz 4 MHz/ Span 40 MHz
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10. MAXIMUM PEAK CONDUCTED OUTPUT POWER MEASUREMENT

10.1. LIMITS

The maximum peak conducted output power of the intentional radiator shall not exceed the
following:

For systems using digital modulation in the 902-928 MHz, 2400-2483.5 MHz, and 5725-5850
MHz bands: 1 Watt (30dBm).

10.2. BLOCK DIAGRAM OF TEST SETUP

nl 2

Spectrum Analayzer EUT

10.3. TEST PROCEDURE

1. The transmitter output is connected to the Spectrum analyzer. The Spectrum analyzer is
set to the peak power detection.

2. Set spectrum analyzer's RBW and VBW to applicable and set span wide enough to capture
the whole plot, record the frequency of the max emission in the plot.

3. Set the frequency as center frequency, and set RBW = 1 MHz, VBW >RBW, sweep= auto
with Peak detector in Max Hold mode.

10.4. TEST RESULT

802.11b:
Frequency (MHz) Data rate (Mbps) Result (dBm) Limit (dBm)

1 6.83 30

Low Channel: 2412 5.5 6.80 30
11 6.85 30

1 6.27 30

Middle Channel: 2437 5.5 6.29 30
11 6.30 30

1 6.02 30

High Channel: 2462 5.5 6.05 30
11 6.17 30
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802.11g:

Frequency (MHz) Data rate (Mbps) Result (dBm) Limit (dBm)

6 8.41 30

Low Channel: 2412 18 8.53 30

54 8.46 30

6 8.76 30

Middle Channel: 2437 18 8.79 30

54 8.62 30

6 8.97 30

High Channel: 2462 18 8.99 30

54 8.92 30

802.11n HT20:

Frequency (MHz) Data rate (Mbps) Result (dBm) Limit (dBm)
MCSO0 7.85 30
Low Channel: 2412 MCS3 7.83 30
MCS7 7.86 30
MCSO0 8.37 30
Middle Channel: 2437 MCS3 8.46 30
MCS7 8.42 30
MCS0 8.69 30
High Channel: 2462 MCS3 8.77 30
MCS7 8.80 30

802.11n HT40:

Frequency (MHz) Data rate (Mbps) Result (dBm) Limit (dBm)

MCSO0 6.45 30

Low Channel: 2422 MCS3 6.41 30
MCS7 6.43 30

MCSO0 6.52 30

Middle Channel: 2437 MCS3 6.50 30
MCS7 6.55 30

MCSO0 6.57 30

High Channel: 2452 MCS3 6.62 30
MCS7 6.49 30
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Please see the following plots (typical set):
802.11b, 1Mbps:

s REW 1 MH=
VEW 2 MH=z

Page 26 of 65

Marker 1 [T1 ]
-Z.06 4Fm

Ref 20 4Bm Att 20 4B SWT £.35 ms £2.211364000 GHs
10
a
-0
| —— _‘d_u_\_“_"""“—\_
- 10
- 20
- 40
|- 50
- 50
- 70
Center Z.41lZ GFH=x 1.% MH=/ Span 1% MHs
Tx Channel
Eandwidth 12 MH= Power & .82 dBm
Low channel
// REETW 1 MHs BMackez 1 [T1 ]
VET 2 MHs= -32.1l6 d4Em
Ref 20 dEm At t 20 4B SWT 2.5 ms 2.427072000 GHs
10
-0 WJ
‘_,_,_H-AN—"‘“‘_'W I
- 20
|- 50
--&0
|- 70
Ceanter Z_.337 GH= 1.5 MH=/ Span 15 MH=z
Tx Channel
Bandwidth 1Z HMH= Power .27 dEBm

Middle channel
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/ EEW 1 MH= Marker 1 [T1 ]

WEW 2 MH= -Z.36 Ad4Fm
Ref 20 4dEm At t 30 4F FWT 2.5 ms= £2.262736000 FHs
10

| —
"] tr=—rl
"

- 20
- 50
-60
i
Center Z_.346Z% GEH= 1.5 MH=/ Span 15 MHs=

T= Channel
Bandwidth 1z MH=z FPower & .02 dBEm

High channel

802.11g, 6Mbps:
/9 Y

EEW 1 MH= Markez 1 [T1 ]
VEW I MHs= -1.01 4Bm
ReE £0 4EBm At t 20 dF SWT Z.5 ms £.212535000 FHs
10
1
= a
me “"‘"‘“’\N“‘WM

- 10

s riatl bt A,

- 40

- 50

- 60

-0

Center 2.3212 GHs 2.7 MU=/ Span &7 MHz

Tx Channel
EBEandwidth 17 HMH= Power 2.41 dEBEm

Low channel
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// RFEW 1 MHsz Marzkez 1 [T1 ]
VEW I MHz -0.72 4Fm
REef 20 4Bm att 30 4B SWT 2.5 ms Z.428700000 GHs
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T a b
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Eandwidth 17 MH=z Power 2.7& dBEm

Middle channel
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Bef 20 dEm At E 20 4E SWT 2.5 ms=s £2.465456000 GHs
10
1
-0 >
T SO S—
- 10

~ M
p P

A
- an
|- 50
F-&0
-0
Centaer Z.46Z GHs 2.7 MH=/ Span Z7 MHs=

Tx Channel
Eandwidth 17 HMH=z Power 2.27 dEBEm

High channel
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802.11n HT20, MCSO:

/ REW 1 HHsz
WEW 2 HMHz

Ref Z0 4Em Attt 20 4B SWT 2.5 m=s

Page 29 of 65

Marker 1 [T1 ]
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/ RET 1 MHsz Marker 1 [T1 ]
\@ UEW 2 MHz -1.5% 4Em
Ref 0 4Em att 20 4F 2WT 2.5 ms 2.459678000 GHs

- &0

-0
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Tx Channel
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High channel

802.1 %T40, MCSO0:
EEW 1 MH= Marker 1 [T1 ]

Ref 20 dFm At t 20 4B SWT 2.5 m=s 2.420255000 Fls
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- a0 M
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Tx Channel
Eandwidth 36 MH= Fower & .45 dBm

Low channel
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11. BAND EDGE EMISSION MEASUREMENT

11.1. LIMITS

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band
that contains the highest level of the desired power, based on either an RF conducted or a
radiated measurement, provided the transmitter demonstrates compliance with the peak
conducted power limits. If the transmitter complies with the conducted power limits based on the
use of RMS averaging over a time interval, as permitted under paragraph (b)(3) of this section,
the attenuation required under this paragraph shall be 30 dB instead of 20 dB. Attenuation
below the general limits specified in §15.209(a) is not required. In addition, radiated emissions
which fall in the restricted bands, as defined in §15.205(a), must also comply with the radiated
emission limits specified in §15.209(a).

11.2. BLOCK DIAGRAM OF TEST SETUP

For radiated emissions from 30 - 1000MHz
' RX Antenna

Ant. feed |
point

T [
I
—_— >
80cm ‘ ‘ Id 3 m

1
Metal Full Soldered Ground Plane

Spectrum Analyzer

/ Receiver ore
For radiated emissions from 1GHz to 25GHz
Support
Equipment Antenna

Spectrum Analyzer

. - ",
! Receiver O i
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11.3. TEST PROCEDURE

30MHz ~ 1GHz:
a. The product was placed on the non-conductive turntable 0.8m above the ground at a
chamber.

b. Set the spectrum analyzer/receiver in Peak detector, Max Hold mode, and 100 kHz RBW.
Record the maximum field strength of all the pre-scan process in the full band when the
antenna is varied between 1~4 m in both horizontal and vertical, and the turntable is rotated
from O to 360 degrees.

c. For each frequency whose maximum record was higher or close to limit, measure its QP
value: vary the antenna’s height and rotate the turntable from 0 to 360 degrees to find the
height and degree where product radiated the maximum emission, then set the test frequency
analyzer/receiver to QP Detector and specified bandwidth with Maximum Hold Mode, and
record the maximum value.

Above 1GHz:
a. The product was placed on the non-conductive turntable 0.8m above the ground at a
chamber.

b. Set the spectrum analyzer/receiver in Peak detector, Max Hold mode, set 1MHz RBW.
Record the maximum PK field strength in the full band when the antenna is varied in both
horizontal and vertical, and the turntable is rotated from 0 to 360 degrees.

c. For each frequency whose maximum record was higher or close to limit, measure its AV
value: rotate the turntable from 0 to 360 degrees to find the degree where product radiated the
maximum emission, then set the test frequency analyzer/receiver to AV value and specified
bandwidth with Maximum Hold Mode, and record the maximum value.

11.4. TEST RESULT

Worst case data attached.---please see the following plots.
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802.11b 1Mbps:
2412MHz:

106.0 dBu¥/m

Page 34 of 65

bE

6.0

2310.000 232200 2334.00 2346.00 2358.00 2370.00 2382.00 2394.00 2406.00 243000 MWHz
Measurement value Limit Antenna Result
Frequency
(MHz) PK AV PK AV (HIV) (PIF)
(dBuV/m) (dBuV/m) (dBuV/m) | (dBuV/m)
2390.000 34.36 74 54 H P
2400.000 4515 74 54 H P
2412.000 80.76 H
106.0 dBu¥/m
e
3
MMWWWW ]
6.0
2310.000 2322.00 2334.00 2346.00 2358.00 2370.00 2382.00 2391.00 2406.00 2430.00 MHz
Measurement value Limit Antenna Result
Frequency
(MHz) PK AV PK AV (HIV) (PIF)
(dBuV/m) (dBuV/m) (dBuV/m) | (dBuV/m)
2390.000 34.88 74 54 \Y P
2400.000 45.63 74 54 \Y P
2412.000 81.03 - \Y
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2462MHz:
106.0 dBu¥/m
Limit: —_
AVEG: —_
e
\ & B e ey e i
-245l].l]I]l] 2462.00 2474.00 2486.00 2438.00 2510.00 2522.00 2534.00 2546.00 2570.00 MHz
Measurement value Limit Antenna Result
Frequency
(MHz) PK AV PK AV (HIV) (PIF)
(dBuV/m) (dBuV/m) (dBuV/m) | (dBuV/m)
2483.500 33.39 74 54 H P
106.0 dBu¥/m
Limit: —_
AVEG: —_—
.
/ W\\
2 ey Ay gl e P ot bt e b et it
6.0
2450.000 2462.00 247400 2486.00 2438.00 2510.00 2522.00 253400 2546.00 2570.00 MWH=z
Measurement value Limit Antenna Result
Frequency
(MHz) PK AV PK AV (HIV) (PIF)
(dBuV/m) (dBuV/m) (dBuV/m) | (dBuV/m)
2483.500 35.12 74 54 V P
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802.11g, 6Mbps:

Page 36 of 65

2412MHz:
106.0 dBu¥/m
Limit: —_—
AVG: —
[wingraens,
56 / \1 .
|
6.0
2310.000 2322.00 2334.00 2346.00 2358.00 2370.00 2382.00 2394.00 2406.00 2430.00 MHz
Measurement value Limit Antenna Result
Frequency
(MHz) PK AV PK AV (HIV) (PIF)
(dBuV/m) (dBuV/m) (dBuV/m) | (dBuV/m)
2390.000 50.28 74 54 H P
2400.000 51.71 74 54 H P
2412.000 75.99 H
106.0 dBu¥/m
e
T N e S e e s
B-l2]31l].l][ll] 2322.00 2334.00 2346.00 2358.00 2370.00 2382.00 2394.00 2406.00 2430.00 WH=z
Measurement value Limit Antenna Result
Frequency
(MHz) PK AV PK AV (HIV) (PIF)
(dBuV/m) (dBuV/m) (dBuV/m) | (dBuV/m)
2390.000 41.23 74 54 vV P
2400.000 52.21 74 54 \Y P
2412.000 77.60 \
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2462MHz:
106.0 dBu¥/m
e
1
56 M,W
mewwwwwwwwwww
6.0
2450.000 246200 247400 2486.00 2498.00 2510.00 252200 2534.00 2546.00 2570.00 MHz
Measurement value Limit Antenna Result
Frequency
(MHz) PK AV PK AV (HIV) (PIF)
(dBuV/m) (dBuV/m) (dBuV/m) | (dBuV/m)
2483.500 38.25 74 54 H P
106.0 dBu¥/m
e
1
Ak
[ / \M
W
WMMMMWM$WWWW
6.0
2450.000 246200 2474.00 248600 2498.00 2510.00 2522.00 2534.00 2546.00 2570.00 MH=z
Measurement value Limit Antenna Result
Frequency
(MHz) PK AV PK AV (HIV) (PIF)
(dBuV/m) (dBuV/m) (dBuV/m) | (dBuV/m)
2483.500 45.83 74 54 V P
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802.11n HT20, MCSO:

Page 38 of 65

2412MHz:
106.0 dBu¥/m
Limit: —_—
AVG: —
y_.mww"\f“‘/”\w
56 / \ i
1 qu UL\/\\'\A
6.0
2310.000 2322.00 2334.00 2346.00 2358.00 2370.00 2382.00 2394.00 2406.00 2430.00 MHz
Measurement value Limit Antenna Result
Frequency
(MHz) PK AV PK AV (HIV) (PIF)
(dBuV/m) (dBpuV/m) (dBpV/m) | (dBuV/m)
2390.000 42.78 74 54 H P
2400.000 46.07 74 54 H P
2412.000 75.50 H
106.0 dBu¥/m
Limit: —_—
AVG: —
WWWWWMWWWWM h
6.0
2310.000 2322.00 2334.00 2346.00 2358.00 2370.00 2382.00 2394.00 2406.00 2430.00 MHz
Measurement value Limit Antenna Result
Frequency
(MHz) PK AV PK AV (HIV) (PIF)
(dBuV/m) (dBuV/m) (dBuV/m) | (dBuV/m)
2390.000 47 .67 74 54 V P
2400.000 60.83 74 54 V P
2412.000 82.46 V
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2462MHz:
106.0 dBu¥/m
Limit: _—
AVE: _
WW;M
56 M/ \
WM%M%
-245l]_l][ll] 2462.00 247400 2486.00 2498.00 2510.00 2522.00 253400 2546.00 2570.00 MHz
Measurement value Limit Antenna Result
Frequency
(MHz) PK AV PK AV (HIV) (PIF)
(dBuV/m) (dBuV/m) (dBuV/m) | (dBuV/m)
2483.500 44 .81 74 54 H P
106.0 dBu¥/m
o
1
2
ﬁ-2|:'45I],l][Il] 2462 00 2474 00 2486 00 2438 00 2510.00 252200 2531 00 254600 757000 MWH=z
Measurement value Limit Antenna Result
Frequency
(MHz) PK AV PK AV (HIV) (PIF)
(dBuV/m) (dBuV/m) (dBuV/m) | (dBuV/m)
2483.500 43.96 74 54 V P
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802.11n HT40, MCSO:
2422MHz:
116.0 dBu¥
Limit: —_
M aigin: —_
3
A e I e g ot et g A A e e i B 1 et b, e
-231l].I][II] 2323.00 2336.00 2349.00 2362.00 237500 2388.00 2401.00 2414.00 244000 MWHz
Measurement value Limit Antenna Result
Frequency
(MHz) PK AV PK AV (HIV) (PIF)
(dBuV/m) (dBpuV/m) (dBpV/m) | (dBuV/m)
2390.000 46.43 74 54 H P
2400.000 51.31 74 54 H P
2422.000 74.51 H
116.0  dBu¥
Il:lI::;:in: :
D M
e o b B g ot g Tt ) A bty P i et it i Tt o
16.0
2310.000 2323.00 2336.00 2349.00 2362.00 2375.00 2388.00 2401.00 241400 244000 MWHz
Measurement value Limit Antenna Result
Frequency
(MHz) PK AV PK AV (HIV) (PIF)
(dBuV/m) (dBuV/m) (dBuV/m) | (dBuV/m)
2390.000 44 .44 74 54 V P
2400.000 51.31 74 54 V P
2422.000 74.01 V
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2452MHz:
oo g
e ot e i "'.li'w,;l}h -‘m'."‘"-‘\'*n""'u
e
B 2
'
|
I“.
W | TS —— .-'L._,,?IA_-.: bl b i i o
=
490000 244600 245200 245000 246400 247000 247600 240200 240000 T 250000 Mz
Measurement value Limit Antenna Result
Frequency
(MHz) PK AV PK AV (HIV) (PIF)
(dBuV/m) (dBuV/m) (dBuV/m) | (dBuV/m)
2483.500 45.61 - 74 54 H P
116.0 dBu¥
Limit: —_—
Margin: —_
;
W%
.\
b6
16.0
2440000 2446 00 2452 00 2458 00 2464 00 247000 247600 2482 00 2488 00 250000 MH=z
Measurement value Limit Antenna Result
Frequency
(MHz) PK AV PK AV (HIV) (PIF)
(dBuV/m) (dBpV/m) (dBuV/m) | (dBuV/m)
2483.500 45.28 - 74 54 V P

Note: The above plots show that the peak data of the frequencies which out of the operating band are all
below the average limit, so the average data of these frequencies are deems to fulfill the average limits and not
reported.
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12.SPURIOUS RF CONDUCTED EMISSIONS MEASUREMENT

12.1. LIMITS

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or
digitally modulated intentional radiator is operating, the radio frequency power that is
produced by the intentional radiator shall be at least 20 dB below that in the 100 kHz
bandwidth within the band that contains the highest level of the desired power, based on
either an RF conducted or a radiated measurement, provided the transmitter demonstrates
compliance with the peak conducted power limits.

12.2. BLOCK DIAGRAM OF TEST SETUP

(aTs )
- L] L
Spectrum Analayzer EUT

12.3. TEST PROCEDURE
1. The transmitter output (antenna port) was connected to the spectrum analyzer.

2. Set spectrum analyzer's RBW and VBW to applicable value with Peak in Max Hold.

3. Record the peak level of the in-band emission and all spurious emissions from the lowest
frequency generated in the product up through the 10" harmonic.

12.4. TEST RESULT
Worst case data---Please see the following plots.
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802.11b, 1Mbps:
/ REW 100 kH= Marker 1 [T1 1]
@ VEW 200 kH= —1Z .32 dEBm

Ref 10 dEm Att z0 dB SWT 2.5 = £.377180000 GHz

-z0

- 20

D1l —32.F3% dBEm
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- 70
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1 P K|
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|- 20
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|- 50
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REW 100 kH=z
VEW 200 kH=z
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Marker 1 [T1 1]

—-11.45 dEBEm

Bef 10 dBm itt 20 dB SWT 2.5 = z. 427120000 GHz
10
o
1
|- 10
-20
|- 20
D1 —21 |32 dBm
|- 20
- 50
MWJMMMM «.«w
|- 70
|--z0
-a0
Start 30 MH= £.497 GHz/ Stop £Z5 GH=z
High channel
802.11g, 6Mbps:
@ REW 100 kHz Marker 1 [T1 ]
VEW 200 kHz -14.028 dBm
Bef 10 dBm itt 20 dB SUT 2.5 = z . 277120000 GHz
10
o
- 10 T
Ll
-2
|- 20
D1 -34 .2 4B
- a0
- 50
hﬁgUm uawﬁuuhvj&ywwqﬁwﬁwwﬁkArwrﬁuw
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Low channel

Stop EZ5 GH=z
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DEW 100 kH=z
VEW 200 kH=z

Harker 1 [T1 ]
—15.321 dEm

Ref 10 dBm Att 20 dB SWT 2.5 = Z.42z7120000 GHz
1a
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1

b
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|- z0
———————n1 -35 .1 dEm
| - a0
|- 50
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-a0
Start 20 MH:z Z.427 GHz/ Stop Z5 GHz
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YVEW 300 kH=z -1z .59 dEm
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-0

4

3
- z0
- 20
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|- 50
L.; .Jiu PESYRTITN, M J\Mwmm
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802.11n HT20, MCSO:
y

®
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REW 100 kH= Marker 1 [T1 1]

WEW 300 kHz —14 .13 dEm

Ref 10 dEm Attt  ZO dB SWT Z.5 = Z.377120000 GHz
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L/Efu 1!; P ol . bbbttt i LIMV’LU“n
- 70
- a0
-1
Start 20 MH= Z£.437 GHz/ Stop Z5 CGH=
\/@ EEW 100 kHz Marker 1 [T1 ]
VEW 200 kH=z -14 .22 dBm
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Marker 1 [T1 ]
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High channel
802.11n HT40, MCSO:
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13.RADIATED EMISSIONS MEASUREMENT

13.1. LIMITS

The field strength of any emissions, which appear outside of operating frequency band and
restricted band specified on 15.205(a), shall not exceed the general radiated emission
limits as below.

Frequency (MHz) Field strength (uV/m) Distance (m)
0.009-0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30

1.705-30 30 30
30-88 100 3
88-216 150 3
216-960 200 3
Above 960 500 3

Note: the tighter limit applies at the band edges.

13.2. BLOCK DIAGRAM OF TEST SETUP

For radiated emissions from 9kHz to 30MHz
RX Antenna

EUT

Metal Full Soldered Ground Plane
Spectrum Analyzer

I Receiver o

For radiated emissions from 30 - 1000MHz
' RX Antenna

T [
‘ [ l I i
80cm i im

1
Metal Full Soldered Ground Plane

Spectrum Analyzer
! Receiver oo
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For radiated emissions from 1GHz to 25GHz

Support
Equipment Antenna

Spectrum Analyzer

' = “u
! Receiver i

13.3. TEST PROCEDURE

Below 30MHz:

a. The product is placed on a turntable 0.8 meters above the ground in the chamber, 1
meter away from the antenna (loop antenna). The maximum values of the field strength are
recorded by adjusting the polarizations of the test antenna and rotating the turntable.

b. For each suspected emission, the product was arranged to its worst case and then turn
table was turned from 0 degrees to 360 degrees to find the maximum reading.

c. The test frequency analyzer system was set to Peak Detect Function and Specified
Bandwidth with Maximum Hold Mode.

30MHz ~ 1GHz:
a. The Product was placed on the non-conductive turntable 0.8m above the ground at a
chamber.

b. Set the spectrum analyzer/receiver in Peak detector, Max Hold mode, and 100 kHz
RBW. Record the maximum field strength of all the pre-scan process in the full band when
the antenna is varied between 1~4 m in both horizontal and vertical, and the turntable is
rotated from 0 to 360 degrees.

c. For each frequency whose maximum record was higher or close to limit, measure its QP
value (120 kHz RBW): vary the antenna’s height and rotate the turntable from 0 to 360
degrees to find the height and degree where Product radiated the maximum emission, then
set the test frequency analyzer/receiver to QP Detector and specified bandwidth with
Maximum Hold Mode, and record the maximum value.

Above 1GHz:
a. The EUT was placed on the non-conductive turntable 0.8 m above the ground at a
chamber.

b. Set the spectrum analyzer/receiver in Peak detector, Max Hold mode, and 1MHz RBW.
Record the maximum field strength of all the pre-scan process in the full band when the
antenna is varied in both horizontal and vertical, and the turntable is rotated from 0 to 360
degrees
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13.4. TEST RESULT

Below 30MHz:
No emissions were found higher than the background below 30MHz and background is lower
than the limit, so it deems to compliance with the limit without recorded.

Above 30MHz:
The test data of worst case are below:

IEEE 802.11b, 1Mbps:

Frequency PS::;';?;n Detector Factor | Final Result Limit Result _
(MHz) H/1V) (PK/ QP / AV) (dB) (dBpV/m) (dBpV/m) | (Pass / Fail)
Low channel (2412MHz)

335.550 H QP 17.77 37.57 46.0 Pass

359.800 H QP 18.43 40.33 46.0 Pass
*2412.000 H PK 1.99 76.49 Pass
4824.000 H PK 6.97 47.36 74.0 Pass

359.800 \Y QP 18.43 35.44 46.0 Pass

600.683 \Y QP 23.51 38.75 46.0 Pass
*2412.000 \Y PK 1.99 76.48 Pass
4824.000 \Y PK 6.97 47.49 74.0 Pass

Middle channel (2437MHz)

359.800 H PK 18.43 40.45 46.0 Pass
*2437.000 H PK 1.99 72.59 Pass
4874.000 H PK 6.97 48.06 74.0 Pass

359.800 \Y QP 18.43 35.49 46.0 Pass

600.683 \Y QP 23.51 38.38 46.0 Pass
*2437.000 \Y PK 1.99 70.20 Pass
4874.000 \Y PK 6.97 48.16 74.0 Pass

High channel (2462MHz)

359.800 H PK 18.43 40.76 46.0 Pass
*2462.000 H PK 1.99 67.71 Pass
4924.000 H PK 6.97 4714 74.0 Pass

359.800 \Y QP 18.43 35.25 46.0 Pass

600.683 \Y QP 23.51 39.36 46.0 Pass
*2462.000 \Y PK 1.99 68.71 Pass
4924.000 Y PK 6.97 47.84 74.0 Pass

*: fundamental frequency
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Frequency PS::;';?;n Detector Factor Final Result Limit Result _
(MHZ) (H V) (PK/ QP /AV) (dB) (dBpV/m) (dBpV/m) | (Pass / Fail)
Low channel (2412MHz)

335.550 H QP 17.77 37.92 46.0 Pass

359.800 H QP 18.43 40.54 46.0 Pass
*2412.000 H PK 1.99 73.58 Pass
4824.000 H PK 6.97 48.29 74.0 Pass

359.800 \Y QP 18.43 36.85 46.0 Pass

600.683 \Y QP 23.51 39.35 46.0 Pass
*2412.000 Y PK 1.99 69.91 Pass
4824.000 \Y PK 6.97 47.50 74.0 Pass

Middle channel (2437MHz)

359.800 H PK 18.43 41.02 46.0 Pass
*2437.000 H PK 1.99 69.09 Pass
4874.000 H PK 6.97 48.34 74.0 Pass

359.800 \Y QP 18.43 34.12 46.0 Pass

600.683 \Y QP 23.51 37.58 46.0 Pass
*2437.000 \Y PK 1.99 69.18 Pass
4874.000 \Y PK 6.97 47.85 74.0 Pass

High channel (2462MHz)

359.800 H PK 18.43 41.84 46.0 Pass
*2462.000 H PK 1.99 69.84 Pass
4924.000 H PK 6.97 48.24 74.0 Pass

359.800 \Y QP 18.43 34.22 46.0 Pass

600.683 Vv QP 23.51 36.28 46.0 Pass
*2462.000 \Y PK 1.99 67.79 Pass
4924.000 \Y PK 6.97 48.47 74.0 Pass

*: fundamental frequency




CTI

Report No. : EESZG06110003 Page 53 of 65

IEEE 802.11n HT20, MCSO0:

Frequency PS::;';?;n Detector Factor Final Result Limit Result _
(MHZ) (H V) (PK/ QP /AV) (dB) (dBpV/m) (dBpV/m) (Pass / Fail)
Low channel (2412MHz)

335.550 H QP 17.77 37.36 46.0 Pass

359.800 H QP 18.43 40.28 46.0 Pass
*2412.000 H PK 1.99 72.33 --- Pass
4824.000 H PK 6.97 48.08 74.0 Pass

359.800 \Y QP 18.43 35.98 46.0 Pass

600.683 \Y QP 23.51 37.28 46.0 Pass
*2412.000 Y PK 1.99 66.00 Pass
4824.000 \Y PK 6.97 47.81 74.0 Pass

Middle channel (2437MHz)

359.800 H PK 18.43 40.74 46.0 Pass
*2437.000 H PK 1.99 69.56 - Pass
4874.000 H PK 6.97 47.92 74.0 Pass

359.800 \Y QP 18.43 34.13 46.0 Pass

600.683 \Y QP 23.51 37.28 46.0 Pass
*2437.000 \Y PK 1.99 68.45 Pass
4874.000 \Y PK 6.97 47.91 74.0 Pass

High channel (2462MHz)

359.800 H PK 18.43 41.27 46.0 Pass
*2462.000 H PK 1.99 71.89 --- Pass
4924.000 H PK 6.97 48.71 74.0 Pass

359.800 Vv QP 18.43 35.76 46.0 Pass

600.683 \Y QP 23.51 38.10 46.0 Pass
*2462.000 \Y PK 1.99 65.94 Pass
4924.000 \Y PK 6.97 48.66 74.0 Pass

*: fundamental frequency
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IEEE 802.11n HT40, MCSO0:

Frequency P:I::fz':t‘iacl)n Detector Factor Final Result Limit Result _
(MHZ) HI1V) (PK/ QP /AV) (dB) (dBpV/m) (dBpV/m) (Pass / Fail)
Low channel (2422MHz)

335.550 H QP 17.77 37.48 46.0 Pass

359.800 H QP 18.43 40.63 46.0 Pass
*2422.000 H PK 1.99 71.25 Pass
4844.000 H PK 6.97 48.13 74.0 Pass

359.800 \Y QP 18.43 35.27 46.0 Pass

600.683 \Y QP 23.51 37.39 46.0 Pass
*2422.000 Y PK 1.99 64.26 Pass
4844.000 Y PK 6.97 48.19 74.0 Pass

Middle channel (2437MHz)

359.800 H PK 18.43 40.85 46.0 Pass
*2437.000 H PK 1.99 71.49 Pass
4874.000 H PK 6.97 48.28 74.0 Pass

359.800 \ QP 18.43 35.06 46.0 Pass

600.683 \ QP 23.51 37.22 46.0 Pass
*2437.000 \Y PK 1.99 64.02 Pass
4874.000 \Y PK 6.97 48.34 74.0 Pass

High channel (2452MHz)

359.800 H PK 18.43 40.93 46.0 Pass
*2452.000 H PK 1.99 70.15 Pass
4904.000 H PK 6.97 48.62 74.0 Pass

359.800 \Y QP 18.43 35.13 46.0 Pass

600.683 \Y QP 23.51 37.45 46.0 Pass
*2452.000 Y PK 1.99 63.15 Pass
4904.000 \Y PK 6.97 47.58 74.0 Pass

*: fundamental frequency

Remark:

1. The above tables show that the frequencies peak data are all below the average limit, so the
average data of these frequencies are deems to fulfill the average limits and not reported.

2. According to the emissions below 18 GHz, the data curve is lower than the limit, and the data
between 18GHz to 25GHz will be lower than the limit, so they are not recorded in the report.

3. All outside of operating frequency band and restricted band specified are below 15.209.
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14.CONDUCTED EMISSION TEST

14.1. LIMITS
Limits for Class B digital devices
Limits
Frequency range dB(uV)
(MHz) :
Quasi-peak Average
0,15 to 0,50 66 to 56 56 to 46
0,50to 5 56 46
510 30 60 50

NOTE: 1. The lower limit shall apply at the transition frequencies.
2. The limit decreases linearly with the logarithm of the frequency in the range 0.15 to 0.50 MHz.

14.2. BLOCK DIAGRAM OF TEST SETUP

Receiver | , Support
- 0.8m > Equipment
o |
: EUT
I_-:-_I i : - _T_ _
|
Power ' I% ’ 80cm
Supply| HasteNe
= =

= GroundReferencePlane

14.3. PROCEDURE OF CONDUCTED EMISSION TEST

a. The Product was placed on a nonconductive table above the horizontal ground reference
plane, and 0.4 m from the vertical ground reference plane, and connected to the main
through Line Impedance Stability Network (L.I.S.N).

b. The RBW of the receiver was set at 9 kHz in 150 kHz ~ 30MHz with Peak and AVG
detector in Max Hold mode. Run the receiver’s pre-scan to record the maximum
disturbance generated from Product in all power lines in the full band.

c. For each frequency whose maximum record was higher or close to limit, measure its QP
and AVG values and record.
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14.4. GRAPHS AND DATA

o déu :
L\ [
WA
e A |
(!“PJEM

it i r\h\:ﬂ:unlnm
'-.-\_Irll
VS
20
IRL] 05 [Mkiz] 5 Joom
Site site #1 Phase: L Temperaturs; 1]
Limit: FCC Conducted Emission Power:  AC 120VMEDHz Humidity — 56%
EUT: WIFI Digital Microscope
M/M: 738W
Mode: WIFI
Mate:
Reading_Level Correct Measurement Limit Margin
Mo. Freq. (dBuV) Factor (dBuV) {dBu') (dB)
MHz Peak QP AVG dB8 Dk aP AVIG QP AVG e o AVG  PF Comment
1 01539 4568 3336 2080 975 5543 4311 3055 6578 5578 -2267 -2623 P
2 05060 3817 3494 2957 980 4797 4474 3937 5600 4600 1126 663 P
3 07339 2595 209 1638 980 3575 3078 2618 5600 4600 -2622 -1982 P
4 1.0860 2395 1897 1431 981 3376 2878 2412 5600 4600 -2r22 -2188 P
5 16100 2369 1988 1509 986 3355 2974 2495 5600 4600 -2626 -2105 P
6 25178 2285 17.75 1222 992 3277 2767 2214 5600 4600 -2833 -2386 P

7\ Hotline
CENTRE TESTING INTERNATIONAL CORPORATION www.cti-cert.com E-mail:info@cti-cert.com @ 400-6788-333
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BOD A
Limit: —_
AVG —
%?\ |
WE% |
U'h
e “WI A
w ey, - "—hﬁ\
i, /J w ™ T :‘l‘:hr;‘_ Wﬂwm
) iy \T’ \ \p"q iy A
T N "
A YL
*h“'“"ms
20
0150 05 [Mliz] B 20000
Site site #1 Phase: Temperature: 24
Limit; FCC Conducted Emission Power;  AC 120V/60Hz Humidity ~ 56%
EUT: WIFI Digital Microscope
MIN: T38W
Mode: WIFI
Note:
Reading_Level Cormrect Measurement Limit Margin
Mo. Freq. (dBu\) Factor (dBuV) (dBu') (dB)
MHz Peak OF AVG B peak aP AVG QF  AVG QF  AVG PIF Comment
1 01539 4431 4212 2880 975 5406 5187 3855 6578 5576 1391 1723 P
2 D2020 341 3441 2273 98B0 4621 4421 3253 6352 5352 1931 -2099 P
3 05020 3709 3456 2933 980 4689 4436 3913 5600 46.00 1164 687 P
4 07420 2470 2087 1613 9.80 3450 3067 2593 56.00 4600 -2533 -2007 P
5 1.0540 2244 1942 1485 981 3225 2923 2466 5600 4600 -2677 -21.34 P
6 19%00 2205 1724 947 990 3195 2714 1937 65600 46.00 -2886 -2663 P

CENTRE TESTING INTERNATIONAL CORPORATION

www.cti-cert.com

E-mail:info@cti-cert.com

Hotline
400-6788-333

@
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APPENDIX 1 PHOTOGRAPHS OF TEST SETUP

TEST SETUP OF RADIATED EMISSION (30MHz-1GHz)

TEST SETUP OF RADIATED EMISSION (above 1GHz)
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TEST SETUP OF CONDUCTED EMISSION

7\ Hotline
CENTRE TESTING INTERNATIONAL CORPORATION www.cti-cert.com E-mail:info@cti-cert.com @ 400-6788-333
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APPENDIX 2 EXTERNAL PHOTOGRAPHS OF PRODUCT

External View of product-1

External View of product-2

»\ Hotline
CENTRE TESTING INTERNATIONAL CORPORATION www.cti-cert.com E-mail:info@cti-cert.com @ 400-6788-333
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External View of product-3

External View of product-4

/, Hotline
www.cti-cert.com E-mail:info@cti-cert.com 400-6788-333

CENTRE TESTING INTERNATIONAL CORPORATION
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APPENDIX 3 INTERNAL PHOTOGRAPHS OF PRODUCT

Internal View of product-1

Internal View of product-2

»\ Hotline
CENTRE TESTING INTERNATIONAL CORPORATION www.cti-cert.com E-mail:info@cti-cert.com @ 400-6788-333
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Internal View of product-4

CENTRE TESTING INTERNATIONAL CORPORATION

www.cti-cert.com

Hotline
4
E-mail:info@cti-cert.com @

400-6788-333
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Internal View of product-5

L
e

Internal View of product-6
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*** End of Report ***
The test report is effective only with both signature and specialized stamp, The result(s) shown in this
report refer only to the sample(s) tested. Without written approval of CTI, this report can’t be reproduced
except in full.



